
VIBRO MASTER 2500

Spare parts list
Katalog czêœci zamiennych
ReservedelslisteDK

GB

PL



Fig. Serial no. Part no. Pieces Notes

Spare parts list / VIBRO MASTER 2500 Date: 2007.11

Tab. 1

3

1 300316011 8
2 310003553 1 Busch
3 71000180109 1 Chain
4 300304109 8 Screw M20x60
5 310152700 1
6 310121900 1 Headstock cpl
7 310146500 2 Arm
8 300304113 1 Screw M24x200
9 7205302018 3 Nut M24
10 300304116 4 Screw M20x55
11 310146600 1 Central frame
12 101110 004 1 Wheel arm right
13 101110005 1
14 71918835700 2 Bolt 32x240
15 101110016 4 Spindel
16 310003365 2 Hook
17 300316020 4 M10
18 300002074 2 String
19 300304239 2 Imbus screw M10x35
20 300304215 2 Screw M20x45
21 300304157 4 Screw M8x35
22 7202001001 2 Rope pulley
23 300315018 2
24 310158800 1 Frame for pulley
25 300304156 2 Screw M8x30
26 100423081 1 Axle 40x235
27 100423036 4 Seal cover Z007
28 100401030 1 Ball bearing 6206
29 100423062 1 Spacer 35/31x64,6mm
30 100423073 2 Rim
31 100401028 1 Ball bearing 6205
32 100423064 1 Flat washer 40x/17 x 3mm
33 300316023 1 Lock nut M16
34 100423065 1 Dust cap M62 x 1mm
35 100423071 1 Tube
36 100423070 1 Tyre
37 310160400 1 Wheel cpl 24x8.00-14.5
38 100316005 4 Lock nut M12
39 300304058 4 Set screw M12x40
40 101110137 4 Wheel arm axle spacer
41 100381018 4 Flat washer 1�
42 101110415 4 Tube
43 101090199 4 Frame bush
44 101091034 4 Crank handle spring
45 300304034 8 Set screw M10x30
46 300316023 4 Lock nut M16
47 300304093

Self locking nut M20

Linch pin

Wheel arm left

Self locking nut

Self locking nut M8

24x8.00-14.5

4 Set screw M16x45
48 310003508 2 Scrapter

ø

ø

ø

2

Tab. 1

4

31

30

29

28

27

27

27

13

46

45

39

27

26 22

17 9

25

20

18

21 20

23

19

1211

10

10

7

9

8

1

5

15

47

22

19

9

24

17

16

3

16

14

23

1

1

7

6

324

32

33

35

37

36

34

44

17

38

43

42

41

40

39

38

48



Fig. Serial no. Part no. Pieces Notes

Spare parts list / VIBRO MASTER 2500 Date: 2007.11

Tab. 1

3

1 300316011 8
2 310003553 1 Busch
3 71000180109 1 Chain
4 300304109 8 Screw M20x60
5 310152700 1
6 310121900 1 Headstock cpl
7 310146500 2 Arm
8 300304113 1 Screw M24x200
9 7205302018 3 Nut M24
10 300304116 4 Screw M20x55
11 310146600 1 Central frame
12 101110 004 1 Wheel arm right
13 101110005 1
14 71918835700 2 Bolt 32x240
15 101110016 4 Spindel
16 310003365 2 Hook
17 300316020 4 M10
18 300002074 2 String
19 300304239 2 Imbus screw M10x35
20 300304215 2 Screw M20x45
21 300304157 4 Screw M8x35
22 7202001001 2 Rope pulley
23 300315018 2
24 310158800 1 Frame for pulley
25 300304156 2 Screw M8x30
26 100423081 1 Axle 40x235
27 100423036 4 Seal cover Z007
28 100401030 1 Ball bearing 6206
29 100423062 1 Spacer 35/31x64,6mm
30 100423073 2 Rim
31 100401028 1 Ball bearing 6205
32 100423064 1 Flat washer 40x/17 x 3mm
33 300316023 1 Lock nut M16
34 100423065 1 Dust cap M62 x 1mm
35 100423071 1 Tube
36 100423070 1 Tyre
37 310160400 1 Wheel cpl 24x8.00-14.5
38 100316005 4 Lock nut M12
39 300304058 4 Set screw M12x40
40 101110137 4 Wheel arm axle spacer
41 100381018 4 Flat washer 1�
42 101110415 4 Tube
43 101090199 4 Frame bush
44 101091034 4 Crank handle spring
45 300304034 8 Set screw M10x30
46 300316023 4 Lock nut M16
47 300304093

Self locking nut M20

Linch pin

Wheel arm left

Self locking nut

Self locking nut M8

24x8.00-14.5

4 Set screw M16x45
48 310003508 2 Scrapter

ø

ø

ø

2

Tab. 1

4

31

30

29

28

27

27

27

13

46

45

39

27

26 22

17 9

25

20

18

21 20

23

19

1211

10

10

7

9

8

1

5

15

47

22

19

9

24

17

16

3

16

14

23

1

1

7

6

324

32

33

35

37

36

34

44

17

38

43

42

41

40

39

38

48



Fig. Serial no. Part no. Pieces Notes

Spare parts list / VIBRO MASTER 2500 Date: 2007.11

Tab. 2

54

1 310147800 1 Wing right 8.5m
1 310156400 1 Wing right 7.5m
1 310157200 1 Wing right 6.5m
2 310003566 2 Spring pin with nut
3 71208112003 2 Spring pin with nut
4 310146800 1 Wing left 8.5m
4 310156500 1 Wing left 7.5m
4 310157300 1 Wing left 6.5m
5 300421002 1 Grease nipple M6
6 101000636 1 Vibro S Tine
7 101000640 1 Share
8 101000734 1 Clamp
9 100315016 1 Nut M12
Cpl 101000507 1 Fig. 8+9
10 100323065 1 Bolt M10x35
11 100315013 1 Nut M10
12 101000740 1 SQ Tine
13 101000752 1 Clamp
Cpl 101000742 1 Fig. 13+9
14 101000947 1 Super S Tine
15 101000948 1 Ultra share 8mm
16 100323097 1 Bolt M10x45
17 101000777 1 Clamp
18 300316020 1 Lock nut M10
19 100323097 1 Bolt M10x45
20 101000725 1 VTM Tine
21 101000551 1 Share Goosefoot 7cm
22 103231095 2 Bolt + nut M12x48
23 100304036 2 Set screw M12x50
24 101000701 1 Clamp
25 300315003 2 Nut M12

ø35x120mm
ø30x110mm

Tab. 2

1

2

2

5

3

3

2

2

5

5

4 3

3

5

15 18

19

14

18

17

16

7 11

10

12
9

13

7 11

10

6
8

9

22

21

22

20

25

24

23

Vibro S Tine

SQ Tine

Super S Tine

VTM Tine



Fig. Serial no. Part no. Pieces Notes

Spare parts list / VIBRO MASTER 2500 Date: 2007.11

Tab. 2

54

1 310147800 1 Wing right 8.5m
1 310156400 1 Wing right 7.5m
1 310157200 1 Wing right 6.5m
2 310003566 2 Spring pin with nut
3 71208112003 2 Spring pin with nut
4 310146800 1 Wing left 8.5m
4 310156500 1 Wing left 7.5m
4 310157300 1 Wing left 6.5m
5 300421002 1 Grease nipple M6
6 101000636 1 Vibro S Tine
7 101000640 1 Share
8 101000734 1 Clamp
9 100315016 1 Nut M12
Cpl 101000507 1 Fig. 8+9
10 100323065 1 Bolt M10x35
11 100315013 1 Nut M10
12 101000740 1 SQ Tine
13 101000752 1 Clamp
Cpl 101000742 1 Fig. 13+9
14 101000947 1 Super S Tine
15 101000948 1 Ultra share 8mm
16 100323097 1 Bolt M10x45
17 101000777 1 Clamp
18 300316020 1 Lock nut M10
19 100323097 1 Bolt M10x45
20 101000725 1 VTM Tine
21 101000551 1 Share Goosefoot 7cm
22 103231095 2 Bolt + nut M12x48
23 100304036 2 Set screw M12x50
24 101000701 1 Clamp
25 300315003 2 Nut M12

ø35x120mm
ø30x110mm

Tab. 2

1

2

2

5

3

3

2

2

5

5

4 3

3

5

15 18

19

14

18

17

16

7 11

10

12
9

13

7 11

10

6
8

9

22

21

22

20

25

24

23

Vibro S Tine

SQ Tine

Super S Tine

VTM Tine



Fig. Serial no. Part no. Pieces Notes

Spare parts list / VIBRO MASTER 2500 Date: 2007.11

Tab. 3

7

Tab. 3

6

1 300323046 2 Screw M10x80
2 310003444 2 U-bolt
3 310003465 2 Spring 34x4x29
4 310150200 2 Arm
5 310150100 2 Beam
6 310149800 4 Arm
7 310003467 4 Arm
8 300333067 4 R-clip
9 300332046 4 Washer 13
10 310131200 2 Frame rollers �1000�
11 310159900 2 Frame rollers �1200�
11 310138300 2 Frame rollers �1400�
11 310152100 1 Frame rollers �1600� right wing
11 310138200 1 Frame rollers �1600� left wing
12 103000433 2 R-roller �1000�
13 103000434 2 R-roller �1200�
14 103000435 2 R-roller �1400�
15 103000436 2 R-roller �1600�
16 103018011 2 C-roller �1000�
17 103018012 2 C-roller �1200�
18 103018013 2 C-roller �1400�
19 103018014 2 C-roller �1600�
20 101017013 8 Plastic bush
21 300082635 2 Plug 40x40x3,2
22 310003605 2 Plug 80x40x4,0
23 300316020 2 Lock nut M10
24 100306030 4 Screw M10x30
25 103000268 2 Arm
CPL 103000454 4 Fig.27 - 36,Repair kit

ø14
ø

21

21

20

20

20

20

28

35

29

33

34
33

23

27

36

30 31 32

9

2

9

10

7

8

3 4

20

9

6

6

21

21

232

25

24

26

16-19

8

98

98

11

2

9

8

20

20

22

22

8

8

8
9

2

8

5

22

22

1

12-15



Fig. Serial no. Part no. Pieces Notes

Spare parts list / VIBRO MASTER 2500 Date: 2007.11

Tab. 3

7

Tab. 3

6

1 300323046 2 Screw M10x80
2 310003444 2 U-bolt
3 310003465 2 Spring 34x4x29
4 310150200 2 Arm
5 310150100 2 Beam
6 310149800 4 Arm
7 310003467 4 Arm
8 300333067 4 R-clip
9 300332046 4 Washer 13
10 310131200 2 Frame rollers �1000�
11 310159900 2 Frame rollers �1200�
11 310138300 2 Frame rollers �1400�
11 310152100 1 Frame rollers �1600� right wing
11 310138200 1 Frame rollers �1600� left wing
12 103000433 2 R-roller �1000�
13 103000434 2 R-roller �1200�
14 103000435 2 R-roller �1400�
15 103000436 2 R-roller �1600�
16 103018011 2 C-roller �1000�
17 103018012 2 C-roller �1200�
18 103018013 2 C-roller �1400�
19 103018014 2 C-roller �1600�
20 101017013 8 Plastic bush
21 300082635 2 Plug 40x40x3,2
22 310003605 2 Plug 80x40x4,0
23 300316020 2 Lock nut M10
24 100306030 4 Screw M10x30
25 103000268 2 Arm
CPL 103000454 4 Fig.27 - 36,Repair kit

ø14
ø

21

21

20

20

20

20

28

35

29

33

34
33

23

27

36

30 31 32

9

2

9

10

7

8

3 4

20

9

6

6

21

21

232

25

24

26

16-19

8

98

98

11

2

9

8

20

20

22

22

8

8

8
9

2

8

5

22

22

1

12-15



Spare parts list / VIBRO MASTER 2500 Date: 2007.11

9

Tab. 4

Tab. 4

8

Rotocrats type: RD-VM For Cultivators type:

VM 2565 VM 2575 VM 2585

14

11

1513

12

12

12

15

11

14

13

12

12

12

Rotocrats type: CD-VM For Cultivators type:

VM 2565 VM 2575 VM 2585

19

18

17

18

16

16

18

19

17

18

16

16

16

16



Spare parts list / VIBRO MASTER 2500 Date: 2007.11

9

Tab. 4

Tab. 4

8

Rotocrats type: RD-VM For Cultivators type:

VM 2565 VM 2575 VM 2585

14

11

1513

12

12

12

15

11

14

13

12

12

12

Rotocrats type: CD-VM For Cultivators type:

VM 2565 VM 2575 VM 2585

19

18

17

18

16

16

18

19

17

18

16

16

16

16



Fig. Serial no. Part no. Pieces Notes

Spare parts list / VIBRO MASTER 2500 Date: 2007.11

Tab. 5

11

Tab. 5

10

1 310138100 2 Arm
2 100333011 2 Split pin 4mm
3 104000013 2 Pin
4 104051013 2 Spring
5 103040109 2 Waser
6 300304055 2 Screw M12x25
7 300316021 4 Lock nut M12
8 104050009 2 Spring arm
9 300304048 2 Screw M12x45
10 310130700 1 Levelboard right Central frame L=1226
11 310131100 1 Levelboard left Central frame L=1226
12 310159600 2 Levelboard Wing L=954
13 310148200 2 Levelboard Wing L=1374
14 310159700 2 Levelboard Wing L=1094
15 310148100 2 Levelboard Wing L=1514
16 300304057 1 Screw M12x35
17 300315003 1 Nut M12
18 104100000 1 Tine

4

8

1

6

18 17

9 10-15

5 7

3

2

7

2

3

16 7

7

9

8

6

4

5

1

Leveling bars type:  LB-VM For Cultivators type:

VM 2565 VM 2575 VM 2585

10

11

12

12

12

12

13

14
15

13

14

13

13

15



Fig. Serial no. Part no. Pieces Notes

Spare parts list / VIBRO MASTER 2500 Date: 2007.11

Tab. 5

11

Tab. 5

10

1 310138100 2 Arm
2 100333011 2 Split pin 4mm
3 104000013 2 Pin
4 104051013 2 Spring
5 103040109 2 Waser
6 300304055 2 Screw M12x25
7 300316021 4 Lock nut M12
8 104050009 2 Spring arm
9 300304048 2 Screw M12x45
10 310130700 1 Levelboard right Central frame L=1226
11 310131100 1 Levelboard left Central frame L=1226
12 310159600 2 Levelboard Wing L=954
13 310148200 2 Levelboard Wing L=1374
14 310159700 2 Levelboard Wing L=1094
15 310148100 2 Levelboard Wing L=1514
16 300304057 1 Screw M12x35
17 300315003 1 Nut M12
18 104100000 1 Tine

4

8

1

6

18 17

9 10-15

5 7

3

2

7

2

3

16 7

7

9

8

6

4

5

1

Leveling bars type:  LB-VM For Cultivators type:

VM 2565 VM 2575 VM 2585

10

11

12

12

12

12

13

14
15

13

14

13

13

15



Fig. Serial no. Part no. Pieces Notes

Spare parts list / VIBRO MASTER 2500 Date: 2007.11

Tab. 6

13

Tab. 6

12

1 7009603738 2 Dust cap f.male
2 7009603735 2 Quickcoupling male
3 7000600407 2 Sealing bondedseal
4 7210000134
5 7210000135
6
7
8 300323069
9
10
11
12
14 7210000169 2 Nut M12L
15
16
17 310126300 2 Cylinder CJ-S395-80/40/600
18
19 310003464 2 Pin 30x170
20 7002154860 4 Washer 31x65x4
21 100333031 4 Split pin 10x56
22 300304019 4 Bolt imbus M8x40
23 7009603543 8 Top plate
24 7002200860 2 Pin 30x131
25 300323033 2 Spring pin

2 Hydr. Hose PHD AOL 210 2100mm
1 Divider valve VDFR 05-001 Po204722 1650021100 VDFR 38-12

71202079060 6 Nut GES 12L-R 3/8-WD
7210000112 1 Hydr. Coupling XVE WONW 10HL EWS-12L

4 Hydr. Hose PHD AOL 210 1700mm
7210000166 2 Nut EGES-D12L-R3/8-WD
7210000105 1 Hydr. Coupling XT NW 10HL ETS-D 12L
7210000167 1 Nipple HBB 06
7210000168 4 Washer Usitring TT 06

13 310003578 4 Hydraulic tube 1101-261-12065 3/8� L=400mm
7210000170 2 Ring
7210000119 2 Lock valve 3 m
300421006 1 Lubricating nipple M8x1

ø

ø6x70
26 7210000166 1 Nut EGES-D12L-R3/8-WD

ø

17

21

6

16

15

14

12

2019

16

14

12
25

24

24

25

10

13

11

8

8

9

17

18

12

11 15

14

14

6

12

13

11

23

22

8

6

13

11

18 20

6

13

7

6

8
5

26

4

3

2

1

2

3

4

1

9



Fig. Serial no. Part no. Pieces Notes

Spare parts list / VIBRO MASTER 2500 Date: 2007.11

Tab. 6

13

Tab. 6

12

1 7009603738 2 Dust cap f.male
2 7009603735 2 Quickcoupling male
3 7000600407 2 Sealing bondedseal
4 7210000134
5 7210000135
6
7
8 300323069
9
10
11
12
14 7210000169 2 Nut M12L
15
16
17 310126300 2 Cylinder CJ-S395-80/40/600
18
19 310003464 2 Pin 30x170
20 7002154860 4 Washer 31x65x4
21 100333031 4 Split pin 10x56
22 300304019 4 Bolt imbus M8x40
23 7009603543 8 Top plate
24 7002200860 2 Pin 30x131
25 300323033 2 Spring pin

2 Hydr. Hose PHD AOL 210 2100mm
1 Divider valve VDFR 05-001 Po204722 1650021100 VDFR 38-12

71202079060 6 Nut GES 12L-R 3/8-WD
7210000112 1 Hydr. Coupling XVE WONW 10HL EWS-12L

4 Hydr. Hose PHD AOL 210 1700mm
7210000166 2 Nut EGES-D12L-R3/8-WD
7210000105 1 Hydr. Coupling XT NW 10HL ETS-D 12L
7210000167 1 Nipple HBB 06
7210000168 4 Washer Usitring TT 06

13 310003578 4 Hydraulic tube 1101-261-12065 3/8� L=400mm
7210000170 2 Ring
7210000119 2 Lock valve 3 m
300421006 1 Lubricating nipple M8x1

ø

ø6x70
26 7210000166 1 Nut EGES-D12L-R3/8-WD

ø

17

21

6

16

15

14

12

2019

16

14

12
25

24

24

25

10

13

11

8

8

9

17

18

12

11 15

14

14

6

12

13

11

23

22

8

6

13

11

18 20

6

13

7

6

8
5

26

4

3

2

1

2

3

4

1

9



310 100 139 27.11.2007


